


 

Submitted to 
Southern Indiana  
Gas & Electric Company  
 (SIGECO) 
One Vectren Square 
Evansville, IN 47708 

Submitted by 
AECOM 
525 Vine Street, Suite 1800 
Cincinnati, Ohio 45202 
 
 
November 25, 2020 

 

 

Request for Site-Specific 
Alternative Deadline to Initiate 

Closure of CCR Surface 
Impoundment 

 

Development of Alternative 
Capacity is Technically Infeasible 

Demonstration (40 CFR § 
257.103(f)(1)) 

for the 
Ash Pond 

at the 
A.B. Brown Generating Station 



AECOM    

 

 November 25, 2020 
 

Regulatory Checklist ................................................................................................................................................................. iii 
[...]
is considered to be equally extensive as compared to the Culley West Ash Pond Closure/Post-Closure Plan 

approval, as a new dam must be permitted in addition to the approval of the retrofit plan for the Ash Pond.   

Table 3. Estimated Simplified Schedule for Partial Retrofit 

Anticipated Schedule for the Partial Retrofit of the Upper Pool of the Ash Pond 

Activity Estimated Duration 

Geotechnical Investigation/Engineering Design 9 months 

Permitting Review (IDEM and IDNR) 18 months 

Bidding and Contractor Selection (in parallel with permitting 
review) 

3 months 

Retrofit Construction (Dewatering, Excavation of CCR and 
Subgrade, Dam/Pump Station Construction, Pond Lining) 

16 months 

Total 43 months 

 

The timeframe to complete these efforts would be on the order of 43 months from December 2020, with an estimated 

completion date of July of 2024, exceeding the maximum extension date of October 15, 2023. 

Based upon the constraints associated with repurposing existing facilities as well as constructing a new settling 

pond, no options for alternative on-site capacity exist on site for management of all CCR and non-CCR flows 

described previously.  In addition, it is technically infeasible to construct a new lined settling pond for all Ash Pond 

flows prior to the maximum extension date of October 15, 2023. 



AECOM CCR Alternative Deadline to Initiate Closure 

for the Ash Pond at the A.B. Brown Generating Station 

 5-9 

Work Plan for Alternative Capacity 

 

 November 25, 2020 
 

Alternative 3 - Lined Pond for Management of Certain CCR and Non-CCR Flows 

In an effort to identify the fastest feasible alternative for elimination of flows from the Ash Pond, an alternative was 

evaluated which would expand the capacity available for treatment of some CCR flows as well as non-CCR flows 

utilizing available area in the vicinity of the South Side Runoff Pond (also known as the Coal Pile Runoff Pond). For 

this alternative, the existing South Side Runoff Pond would be expanded to the north and to the west of the South 

Side Runoff Pond, sited as to avoid the branch of the unnamed Ohio River tributary that flows to the south 

(presumed to be a Water of the US and/or state).  An illustration of the areas of the proposed pond expansion is 

shown in Figure 6.  The existing access road to the South Side Runoff Pond from the north is shown to remain in 

place in this illustration; however, it may be relocated as the design is refined in order to maximize the storage 

capacity of the expanded pond.  

Figure 6. Expansion Areas for South Side Runoff Pond 

 

 

In concept, the additional flows managed by this proposed expanded pond would include the combined FGD 

wastewater and landfill runoff leachate that is currently managed within the Ash Pond.  This new pond would also 

manage and redirect stormwater and coal pile runoff, which is currently pumped to the Ash Pond. As part of this 

alternative, the existing wastewater treatment system (Metclear mercury removal system) would be either relocated 

or replaced at a location adjacent to the proposed expanded pond such that water is able to flow into the pond by 

gravity. Flows treated within the pond would be returned to the plant for re-use or to the secondary wastewater 

treatment system and Lined Settling Pond on the north side of the plant, then ultimately discharged through NPDES 

Outfall 001.  A simplified flow diagram of the of the new lined CCR Pond is provided in Figure 7.    



AECOM CCR Alternative Deadline to Initiate Closure 

for the Ash Pond at the A.B. Brown Generating Station 

 5-10 

Work Plan for Alternative Capacity 

 

 November 25, 2020 
 

Figure 7. Flow Diagram of New Lined CCR Pond  

 

The proposed expansion would add approximately 4.2 acres of area to the South Side Runoff Pond. The existing 

portion of the pond would be cleaned and reconstructed with a composite liner system compliant with the CCR Rule 

as this proposed unit would also manage some CCR flow (FDG-related wastewater). The composite liner system 

will consist of a geomembrane underlain by low hydraulic conductivity soil (or geosynthetic clay layer) in accordance 

with 40 CFR. § 257.70. As a rough estimate, the bottom of these ponds would be located at an approximate 

elevation of 382’. Preliminary review of existing geotechnical data within the vicinity of the pond expansion indicates 

favorable bedrock conditions that would allow the construction of a pond within the proposed area. Similar to the 

concept detailed in the discussion of Alternative 2’s Settling Pond Area 2, the new pond/pond expansion in this area 

would be approximately 8 feet deep, with a total of 8 million additional gallons of capacity added to the existing 

capacity.  This additional capacity is believed sufficient to manage the non-CCR flows and FGD wastewater 

providing adequate residence time for settling.  However, it would not be of sufficient size to permit effective 

hydraulic capacity and/or settling for the additional CCR bottom ash and fly ash flows currently entering the Ash 

Pond.  With the management of FGD wastewater and non-CCR wastestreams, the flows which would be managed 

by this pond represent approximately 0.67 MGD of flow based on the plant’s water balance. The expansion of the 

pond would allow for more than 10 days of settling capacity within the expanded pond for these flows, which is to 

manage the solids within the wastestream. The pond would need to be periodically dredged to prevent excess 

solids buildup and the design would include provisions for this concept  

Groundwater data is not currently available for this area. However, based on the survey conducted in January 2020, 

the stream elevation south of the proposed pond expansion is lower than the 377’ contour, indicating it may be 

possible for the bottom of the expanded pond to be 5’ above the groundwater table. If groundwater elevations are 

found to be higher within the footprint of the proposed pond expansion, it is likely possible to raise the pond 

elevations higher without exceeding the embankment height permitting threshold of 20 feet. Pursuant to 40 CFR § 

257.60(a), new CCR landfills, existing and new CCR surface impoundments, and all lateral expansions of CCR 

units must be constructed with a base that is located no less than 1.52 meters (five feet) above the upper limit of 

the uppermost aquifer, or must demonstrate that there will not be an intermittent, recurring, or sustained hydraulic 

connection between any portion of the base of the CCR unit and the uppermost aquifer due to normal fluctuations 

in groundwater elevations (including the seasonal high water table). Because some CCR wastestreams will be 

treated within the pond, the proposed pond will either comply with the 5-foot location restriction or be designed such 

that it will be possible to demonstrate that there will be no intermittent, recurring, or sustained hydraulic connection 

between any portion of the base of the unit and the uppermost aquifer.  

One advantage of this option is that the total storage of the pond plus its expansions will be below the 100 acre-ft 

storage threshold and the 20-foot embankment height threshold for IDNR regulation, and as such will not have to 

undergo the process for dam permitting. Modification of the NPDES permit will also be required and is assumed to 

occur concurrently with IDEM OLQ review and the detailed design engineering.  



AECOM CCR Alternative Deadline to Initiate Closure 

for the Ash Pond at the A.B. Brown Generating Station 

 5-11 

Work Plan for Alternative Capacity 

 

 November 25, 2020 
 

To implement this alternative, the following steps would be conducted: 

• Groundwater Monitoring – Design, Installation, Data Collection and Evaluation 

• Conceptual & Preliminary Design 

• Permitting  

• IDEM OLQ CCR Pond Operations Permit 

• NPDES Major Modification 

• Detailed Design 

• Engineered Equipment Procurement 

• Pumps – Transfer Feed Pumps and Return Water Pumps 

• Power Distribution Center (PDC), Transformers 

• Distributed Control System (DCS) Integration 

• Structural, Mechanical, Electrical and Controls Contractor Bid, Selection and Award 

• Structural, Mechanical, Electrical and Controls Construction 

• Reroute of Landfill Leachate and FGD wastewater lines to new pond area 

• Installation of new or relocated FGD wastewater treatment system 

• Pond Discharge pumping system and ancillary components 

• Electrical, controls and balance of plant scope 

• Civil Earthworks Contractor Bid, Selection, and Award 

• Procurement 

• Civil & Earthworks Construction 

• Dewatering/Excavation 

• Construct pond embankment 

• Subgrade Preparation 

• Construct composite CCR Pond Liner 

• Construct lines and/or pump stations for flow redirection (concurrently with other features) 

• Start-up and Commissioning 

• Initial Operation 

The approximate durations of the critical path activities are summarized in the following table.   

Table 4. Estimated Simplified Schedule for Lined Pond for Management of Some CCR/Non-CCR Flows  

Anticipated Schedule for the Coal Pile Runoff Pond Expansion 

Activity Estimated Duration 

Initial Design/Geotechnical Investigation/Groundwater 
Monitoring System Design and Installation 

4 months 

Permitting Review (IDEM/NPDES) (concurrent with Detailed 
Design) 

12 months 

Project Award 1 month 

Construction (Dewatering, Excavation of CCR and Subgrade, 
Pond Liner Construction, Flow Reroute Construction) 

12 months 

Construction Certification/Startup and Commissioning 2 months 

Total 31 months 

 



AECOM CCR Alternative Deadline to Initiate Closure 

for the Ash Pond at the A.B. Brown Generating Station 

 5-12 

Work Plan for Alternative Capacity 

 

 November 25, 2020 
 

The timeframe to complete these efforts would be on the order of 31 months from December 2020, with an 

estimated completion date of July 1, 2023. 

Alternative 4 – Temporary Wastewater Treatment Facility 

To replace the operational functions of the Ash Pond, a temporary wastewater treatment facility (WWTF) requires 

a significant amount of storage capacity and the capability to remove and dewater the suspended solids in these 

waste streams. The WWTF consists of the following primary components: 

• Equalization Storage Tanks – to receive and store the influent flows. 

• Primary Dewatering Clarifier/Thickeners – to remove suspended solids from the liquid.  

• Filter Feed Storage Tanks – to receive the clarifier/thickener underflow and store until fed to the secondary 

dewatering filter presses  

• Secondary Dewatering Filter Presses – to remove liquid from the solids so that they can be disposed in a 

landfill. 

• Treated Water Storage Tanks – to store the water that is returned to the system or discharged. 

Equalization tanks balance the flow to the downstream clarifiers and blend the wastestreams to reduce fluctuations 

in temperature and composition. The equalization tanks are sized for 24 hours of wastestream production to address 

upset conditions in the WWTF and influent peak flow events such as stormwater runoff.  The 8.8 MGD (6,100 gpm) 

of combined CCR and non-CCR flows require 9 million gallons of capacity in the equalization tanks. The system 

has 9 – 10 tanks, each 62’ in diameter and 60’ in height with one or more mixers to prevent the solids from settling.   

From the equalization tanks, the untreated wastestreams will be transferred to one of four clarifier/thickeners. 

Clarifier/thickeners are large quiescent circular tanks that removes the suspended solids by settlement.  For these 

streams, each clarifier is approximately 75’ diameter by 15’ high.  A coagulant and polymer are added to the feed 

stream to promote settling and produce a low suspended solids stream.  A rotating rake assembly moves the settled 

solids to the center of the clarifier/thickeners where they are discharged to the filter feed storage tanks. The overflow 

from the clarifier/thickeners is collected in a sump and pumped to one of the treated water storage tanks. Any water 

discharged must meet the total suspended solids (TSS) requirements of the NPDES permit.  

The treated water tanks would store the water for re-use by the system.  Return water pumps would send water 

back to the system for re-use for bottom ash transport, fly ash transport, and FGD system make-up.  The treated 

water tanks would be sized for a 5 million gallons of capacity in 5 tanks of 1 million gallons each. Each tank would 

be approximately 62’ in diameter by 62’ height and agitator would not be required. 

The filter press is a batch operation. Because solids must be purged from the clarifier/thickeners on a continuous 

basis, filter feed storage tanks are required. Filter press performance is highly dependent on the characteristics of 

the solids. Fly ash and FGD solids are among the more difficult to dewater and a filter press cycle time of 3 to 8 

hours is expected for this material.  To accommodate batch operation, 2 million gallons of filter feed storage capacity 

is required.  Due to the higher solids content, 4 tanks of 500,000 gallons, approximately 45’ x 45’ each, would be 

installed. 

The filter press units would be fed from the filter feed tank with high-pressure diaphragm pumps. The fill cycle for a 

filter press varies dependent on the characteristics of the material.  Based on the throughput, four or more filter 

press units are required. Dewatered solids would drop from the filter press units to the roll away bin and taken to a 

landfill.  The filtrate would be collected and returned to the clarifier/thickeners. Solids that are disposed in the landfill 

must meet the requirements for free liquids.  

The project scope for this WWTF includes field-erected tanks, engineered equipment, structural steel, buildings, 

piping, electrical, and controls.  A significant amount of engineering design is required including: 



AECOM CCR Alternative Deadline to Initiate Closure 

for the Ash Pond at the A.B. Brown Generating Station 

 5-13 

Work Plan for Alternative Capacity 

 

 November 25, 2020 
 

• Major Engineered Equipment – The system included the following engineered equipment: pumps, agitators, 

clarifiers, filter presses, power distribution systems and distributed control systems.  The design and 

manufacturing duration for this equipment ranges from 6 – 12 months after receipt of order. 

• Foundations – The WWTF has 15 tanks of 1,000,000 gallons each and four of 500,000 each.  Each tank 

will require deep foundations, typically 30’ to 60’ piles, a mat and containment walls.  The four 

clarifier/thickeners, each 75’ in diameter also require deep foundations. The filter press unit must be 

elevated to discharge to the bins. These structural support members and enclosure will also require deep 

foundations. 

• Field Erected Tanks – The tanks would all be knockdown field erected. Panel sections would be fabricated, 

then assembled in the field. 

• Electrical and Controls – The new WWTF will require a new electrical service for the pumps, agitators, 

clarifiers, filter press, freeze protection, heating, ventilation, and lighting.  New instrumentation and controls 

are required to operate this system. 

In addition to the WWTF, the existing wastestreams must be re-directed from the Ash Pond to the new facility.  New 

pipe runs are required, and the existing systems will require upgrade and modification to transport these 

wastestreams to the new WWTF.  

The following table summarizes the fastest schedule for implementation of a WWTF to treat the wastestream flows 

to the Ash Pond. 

Table 5:  Anticipated Schedule Wastewater Treatment Facility 

Activity Estimated Duration 

Conceptual Design and Investigations 3 months 

Major Equipment Vendor Selection and Award 2 months 

Detailed Design  12 months 

Construction Contractor Selection and Award  2 months 

Construction 18 months 